



Current methods of treatment and prevention of Lyme borreliosis – literature review

Grzegorz Pyc^{1,A-B,D-E®}, Jan Kowalewski^{2,C-F®}, Aleksandra Dąbrowska^{3,A-C,E®}, Damian Bęben^{4,B,D-F®}, Maria Dudzik^{3,B-E®}, Kornel Majewski^{5,B,D-F®}, Kinga Pakos^{6,A,C-E®}, Kamila Durmała^{7,B-E®}, Urszula Sielicka^{1,A,C-D,F®}, Jakub Mączka^{4,B-D,F®}

- ¹ Department of Nephrology, Transplantology and Internal Diseases, University Clinical Hospital No. 2, Pomeranian Medical University, Szczecin, Poland
- ² Clinical Department of Cardiology and Internal Diseases, University Clinical Hospital, Poznań, Poland
- ³ Department of Internal Diseases, 109th Military Hospital, Szczecin, Poland
- ⁴ Clinical Department of Internal Diseases, 4th Military Clinical Hospital, Wrocław, Poland
- ⁵ Department of Internal Diseases, 109th Military Hospital SPZOZ, Szczecin, Poland
- ⁶ Department for the Treatment of Internal Diseases, Lung Diseases, Chronic Diseases, Hypertension, Endocrinology and Gastroenterology, Multispeciality Regional Hospital, Gorzów, Wielkopolski, Poland
- ⁷ 6th year of medical school, Pomeranian Medical University, Szczecin, Poland
- A Research concept and design, B Collection and/or assembly of data, C Data analysis and interpretation,
- D Writing the article, E Critical revision of the article, F Final approval of the article

Pyc G, Kowalewski J, Dąbrowska A, Bęben D, Dudzik M, Majewski K, Pakos K, Durmała K, Sielicka U, Mączka J. Current methods of treatment and prevention of Lyme borreliosis – literature review. J Pre-Clin Clin Res. 2024; 18(3): 276–281. doi: 10.26444/jpccr/192029

Abstract

Introduction and Objective. Lyme borreliosis is a disease caused by infection with spirochetes of the genus Borrelia through the transmission of these bacteria by Ixodes ticks. The bacteria spread from the bite site through the bloodstream to distant organs, causing specific symptoms. A characteristic erythema migrans may occur at the site of the bite. The aim of the study is to summarize current guidelines and review articles on the treatment and prevention of this disease.

Review Methods. Articles were searched by combinations of of key words, such as: Lyme disease, treatment, prevention, in PubMed databases. Scientific articles covering the period 2016–2024 account for 92% of all references. Guidelines from European and American societies of epidemiologists, infectious disease physicians, neurologists, and studies from specialized research centres, including meta-analyses, double-blind randomized trials and case reports were considered. Studies from inexperienced centres with outdated studies that do not follow the latest guidelines were rejected.

Brief description of the state of knowledge. Current treatments for Lyme borreliosis are based on antibiotic therapy for clinical symptoms, and symptomatic treatment in the absence of response to antibiotic therapy. In specific prophylaxis, an antibiotic is recommended post-exposure in some cases. For non-specific prophylaxis, it is recommended to follow the rules for preventing tick bite.

Summary. Currently, the treatment of Lyme disease is mainly based on antibiotic therapy. Depending on the clinical manifestation, treatment is based on different antibiotics with a treatment duration of no more than 28 days. Adherence to prophylactic recommendations helps reduce the risk of infection. The development of a human vaccine is still under intensive development.

Key words

treatment, Lyme disease, prevention, Borrelia burgdorferi

INTRODUCTION AND OBJECTIVE

Lyme borreliosis is a zoonotic disease caused by gramnegative *Borrelia spirochetes*. In European countries, the disease is most often caused by *Borrelia afzelii* or *Borrelia garinii* species, less often by *Borrelia burgdorferi*. On the North American continent, the most common genospecies causing the disease is *Borrelia burgdorferi* [1], while in Europe, the disease is mainly caused by the bite of *Ixodes ricinus* and *Ixodes persulcatus* ticks. In the United States, *Ixodes scapularis* and *Ixodes pacificus* are the main cause. The disease is most common in North America, Cntral and Northern Europe and Northern Asia [2]. Transmission of the

bacteria by an infected tick varies depending on the species of bacteria, as well as the tick. In the case of Borrelia afzelii which are transmitted by Ixodes ricinus ticks, infection can occur as early as less than 24 hours after the bite. Transmission of infection after 36 hours is more common for Borrelia burgdorferi carried by Ixodes scapularis ticks [3]. A large proportion of infections are transmitted by tick nymphs, which is due to the fact that they are smaller than mature individuals and are more difficult to spot on the skin surface [3]. The risk of transmission increases with the length of time an infected tick is on the skin surface. The primary lesion, erythema migrans, appears at the site of a tick bite usually within 3-30 days. Tick bites most often occur in late spring and early summer due to the increased number of ticks and more frequent activity of people outdoors [3], and most commonly found in forests, parks, meadows in both urban and suburban areas [4].

The aim of the study is to summarize current guidelines

E-mail: grzesiekpyc@gmail.com

Received: 05.06.2024; accepted: 05.08.2024; first published: 09.09.2024

and review articles on the treatment and prevention of the disease. A summary of the opinions of many scientific societies will help to present the developed standards and synthesize knowledge on the prevention of Lyme disease.

REVIEW METHODS

Articles were searched by a combinations of key words, such as Lyme disease, treatment, prevention, in PubMed databases. Scientific articles covering the period 2016–2024 account for 92% of all references. Guidelines from European and American societies of epidemiologists, infectious disease physicians, neurologists, and studies from specialized research centres including meta-analyses, double-blind randomized trials and case reports, were taken into consideration. Studies from inexperienced centres with outdated studies that do not follow the latest guidelines were rejected.

STATE OF KNOWLEDGE

Risk factors for infection. Factors that increase the risk of infection include occupations (forest workers, hunters), social behaviour (being in forests in endemic areas without proper preparation, pilgrims, gardening) [5], prolonged time the tick stays on the skin surface, attempts to squeeze or lubricate ticks, as this increases the risk of tick vomiting and entry of bacteria and viruses into the human body [3].

Clinical picture of Lyme Lyme disease. Lyme disease can be divided into two forms: early and late, with the early form divided into limited and disseminated. The most common early limited form and the first symptom of Lyme Lyme disease is erythema migrans. Migratory erythema is a gradually enlarging ring-shaped lesion on the skin, with central translucency and a red border. The lesion appears between 3-30 days after a tick bite, usually after 7 days [6]. In addition, the early limited form includes flu-like symptoms and, less commonly, a Lyme lymphocytoma in the form of a non-painful nodule in the auricular or scrotal region. Symptoms of the early disseminated stage that develop in a few weeks to a few months include: arthritis, myocarditis and neuroborreliosis (in the form of lymphocytic meningitis or cranial neuritis). The late form includes: chronic atrophic dermatitis, chronic arthritis, and rarely, chronic neuroborreliosis [7].

Treatment of Lyme disease. Treatment of Lyme disease is based on specific antibiotic therapy depending on the form of the disease, the organs involved and the age of the patient [7]. Very broad-spectrum antibiotics such as fluoroquinolones or aminoglycosides are not recommended. The duration of antibiotic treatment should usually be limited to 28 days, as longer therapy is not beneficial and may only increase the risk of side-effects [8, 11]. Non-steroidal anti-inflammatory drugs are recommended for flu-like symptoms, and in the case of large amounts of joint effusion, a puncture can be performed for decompression, which will reduce the pain experienced [9, 11].

Erythema migrans. The appearance of erythema migrans after a tick bite undoubtedly requires treatment without expanding the diagnosis. Erythema migrans appears within 30 days after the bite, it is therefore recommended that patients observe the site of the tick bite during this time. The National Institute for Health and Clinical Excellence (NICE) guidelines recommend doxycycline as the treatment of choice for 21 days at a dose of 200 mg once a day, or in two doses of 100 mg each (Tab. 1) [8]. In contrast, guidelines from the Infectious Diseases Society of America (IDSA), the American Academy of Neurology (AAN) and the American College of Rheumatology (ACR), indicate doxycycline for 10 days or the use of amoxicillin 500 mg three times a day for 14 days, or cefuroxime axetil 500 mg twice daily as first-line treatment [9]. Polish guidelines of the Society of Epidemiologists and Physicians of Infectious Diseases (PTEiLChZ) recommend doxycycline used from 7-21 days or amoxicillin or axetil cefuroxime for 14-21 days [10]. The lower number of days of doxycycline treatment than in other societies is due to the fact that one study showed that 7-day antibiotic therapy had comparable cure rates to 2-week therapy, and allowed for a reduction in time exposure to doxycycline [11]. Spanish societies, such as the Society of Infectious Diseases and Clinical Microbiology (SEIMC), Society of Neurology (SEN), Society of Immunology (SEI), Spanish Society of Paediatric Infectology (SEIP), Society of Rheumatology (SER), and the Academy of Dermatology and Venerology (AEDV), jointly recommend that doxycycline be used first for 10-21 days. As a second choice, they recommend amoxicillin or cefuroxime axetil for 14-21 days [12].

Recent reports clearly show a trend toward shorter periods of antibiotic therapy showing similar cure rates for patients with both long and short therapy. This is important in the context of the shortest effective treatment period, antibiotic

Table 1. Treatment of erythema migrans according to the guidelines of international societies

	PTEiLChZ [10]	IDSA/ANN/ACR [9]	NICE [8]	SEIMC/SEN/SEI/SEIP/SER/AEDV [12]
First-choice treatment	1.Doxycycline for 7–21 days, twice daily 100 mg or once daily 200 mg. 2.Amoxicillin for 14–21 days, 3 times daily 500 mg. 3.Cefuroxime axetil for 14–21 days, twice daily 500 mg.	1. Doxycycline for 10 days, twice daily at a dose of 100 mg or once daily at a dose of 200 mg. 2. Amoxicillin for 14 days, 3 times daily 500 mg. 3. Cefuroxime axetil for 14 days, twice daily 500 mg 4. Azithromycin for 5–10 days, once daily 500 mg	Doxycycline for 21 days, twice daily at a dose of 100 mg, or once daily at a dose of 200 mg.	Doxycycline for 10–21 days, twice daily at a dose of 100 mg, or once daily at a dose of 200 mg.
Second-choice treatment	1. Azithromycin for 5–10 days, once daily 500 mg		1. Amoxicillin for 21 days, 3 times daily 500 mg. 2. Azithromycin for 17 days, once daily 500 mg.	3. Amoxicillin for 14–21 days, 3 times daily 500 mg. 4. Cefuroxime axetil for 14–21 days, twice daily 500 mg. 5. Azithromycin for 5–10 days, once daily 500 mg

Table 2. Treatment of Borrelial lymphocytoma according to the guidelines of international societies

	PTEiLChZ [10]	IDSA/ANN/ACR [9]
First-choice treatment	1. Doxycycline for 14–21 days, twice daily 100 mg or 1 time daily 200 mg. 2. Amoxicillin for 14–21 days, 3 times daily 500 mg. 3. Cefuroxime axetil for 14–21 days, twice daily 500 mg	Doxycycline for 14 days, 2 times daily 100 mg or once daily 200 mg Amoxicillin for 14 days, 3 times daily 500 mg. Cefuroxime axetil for 14 days, twice daily 500 mg

Table 3. Treatment of Lyme arthritis according to guidelines of international societies

	PTEiLChZ [10]	IDSA/ANN/ACR [9]	NICE [8]	SEIMC/SEN/SEI/SEIP/SER/AEDV [12]
Treatment of the first episode	1. Doxycycline for 28 days, twice daily 100 mg or once daily 200 mg. 2. Amoxicillin for 28 days, 3 times daily 500 mg. 3. Cefuroxime axetil for 28 days, twice daily 500 mg.	1. Doxycycline for 28 days, twice daily 100 mg, or once daily 200 mg. 2. Amoxicillin for 28 days, 3 times daily 500 mg. 3. Cefuroxime axetil for 28 days, twice daily 500 mg.	1.Doxycycline for 28 days, twice daily 100 mg, or once daily 200 mg.	1. Doxycycline for 28 days, twice daily 100 mg, or once daily 200 mg. 2. Amoxicillin for 28 days, 3 times daily 500 mg. 3. Ceftriaxone for 28 days, once daily 2 g intravenously.
Treatment of recurrence	1. Ceftriaxone for 14–28 days, once daily 2 g intravenously.	1. Doxycycline for 28 days, twice daily 100 mg or once daily 200 mg. 2. Amoxicillin for 28 days, 3 times daily 500 mg. 3. Cefuroxime axetil for 28 days, twice daily 500 mg 4. Ceftriaxone for 14–28 days, once daily 2 g intravenously.	Amoxicillin for 28 days, 3 times daily 500 mg. Ceftriaxone for 28 days, once daily 2 g intravenously.	

resistance and adverse effects of prolonged antibiotic exposure in patients [10,13]. In the case of contraindications to both doxycycline and amoxicillin or cefuroxime, azithromycin 500 mg once a day for 5–10 days is recommended [9, 10, 14].

Lymphocytoma of Lyme disease. Lymphocytoma borreliosis usually presents as a purplish nodule which most often appears within 2–8 weeks after infection, and more often affects children [15]. In adults, it most often occurs in the nipple, earlobe, scrotum, or less frequently in other locations [16]. In the case of a positive test for specific IgG or IgM antibodies, antibiotic-based treatment is used. The PTEiLChZ guidelines recommend doxycycline or amoxicillin or cefuroxime axetil for 14–21 days (Tab. 2) [10]. IDSA/ANN/ACR recommend using these antibiotics for 14 days [9].

Lyme arthritis. Lyme arthritis is a disease that usually affects the large joints, affecting mainly the knees, shoulders, elbows and ankle joints [17]. It appears after a few weeks and can last up to several months, and sometimes, despite treatment, progresses to persistent arthritis. There are periods of exacerbations which become increasingly shorter with the duration of the disease. During the course of the disease, swelling and pain occur in the affected joints [18]. PTEiLChZ, Spanish and US guidelines recommend doxycycline, amoxicillin or cefuroxime axetil for 4 weeks at the first episode (Tab. 3) [9, 10, 12]. UK NICE also recommends 4 weeks of therapy, but recommends doxycycline as the drug of first choice [8]. For recurrent arthritis, intravenous ceftriaxone is recommended for 14–28 days [10], or repeating the original antibiotic therapy [9].

Lyme carditis. Lyme carditis in the course of Lyme disease occurs in about 0.5–5% of patients. It belongs to the early disseminated stage and usually develops within 3 weeks, and can appear even after several months [19]. The main clinical manifestation in patients with myocarditis is

atrioventricular blocks, usually of the 1st or 2nd degree. Up to 67% may subsequently develop complete heart block and need pacemaker support [20]. Less commonly, cardiac involvement by infection can manifest as endocarditis, pericarditis, myocardial infarction, atrial and ventricular arrhythmias, dilated cardiomyopathy or heart failure. It is recommended that Lyme disease be ruled out in young patients before permanent pacemaker placement due to the fact that these patients, after causal treatment, i.e. appropriate antibiotic therapy, no longer have symptoms of conduction disturbances and do not require pacing [21]. After excluding other cardiac causes of myocarditis and confirming the presence of specific antibodies, antibiotic therapy is recommended (Tab. 4). Polish guidelines recommend antibiotics (doxycycline or amoxicillin or cefuroxime or intravenous ceftriaxone) for 14-21 days. As a second-line treatment, intravenous cefotaxime or penicillin G can also be used for 14-21 days [10]. NICE guidelines recommend that haemodynamically stable patients with myocarditis should be treated with doxycycline for 21 days, and haemodynamically unstable patients should be treated with intravenous ceftriaxone for 21 days [8].

Acrodermatitis chronica atrophicans. This is among the late manifestations of Lyme disease and can appear from several months to even several years after infection. It initially manifests itself by the presence of bluish-red lesions on the surface of the extremities, together with swelling and pain. If left untreated, it progresses to fibrosis and skin atrophy [22].

The clinical features of peripheral neuropathy are often associated symptoms. The presence of specific IgG class antibodies and a positive histopathological examination of the altered skin, or the finding of Borrelia genetic material in a skin biopsy, are indications for initiating treatment [23]. It is recommended that antibiotic therapy should last 21–28 days (Tab. 5). The drug of choice may be doxycycline or amoxicillin or cefuroxime [9, 10]. In contrast, UK guidelines

Table 4. Treatment of Lyme carditis according to the guidelines of international societies

	PTEiLChZ [10]	IDSA/ANN/ACR [9]	NICE [8]
First-choice treatment	1. Doxycycline for 14–21 days, twice daily 100 mg, or once daily 200 mg. 2. Amoxicillin for 14–21 days, 3 times daily 500 mg. 3. Cefuroxime axetil for 14–21 days, twice daily 500 mg. 4. Ceftriaxone for 14–21 days, once daily 2 g intravenously.	1. Doxycycline for 14–21 days, twice daily 100 mg, or once daily 200 mg. 2. Amoxicillin for 14–21 days, 3 times daily 500 mg. 3. Cefuroxime axetil for 14–21 days, twice daily 500 mg. 4. Azithromycin for 14–21 days, once daily 500 mg. 5. In hospitalized patients: Ceftriaxone for 14–21 days, once daily 2 g intravenously.	1. Hemodynamically stable patients: Doxycycline for 21 days, twice daily at 100 mg, or once daily at 200 mg. 2. Haemodynamically unstable patients: Ceftriaxone for 21 days, once daily 2 g intravenously.
Second-choice treatment	1. Cefotaxime for 14–21 days, 3 times daily 2 g intravenously 2. Penicillin G for 14–21 days, 18–24 million units per day divided in 6 doses intravenously.		

Table 5. Treatment of Acrodermatitis chronica atrophicans according to guidelines of international societies

	PTEiLChZ [10]	IDSA/ANN/ACR [9]	NICE [8]
First-choice treatment	Doxycycline for 21–28 days, twice daily 100 mg, or once daily 200 mg. Amoxicillin for 21–28 days, 3 times daily 500 mg. Cefuroxime axetil for 21–28 days, twice daily 500 mg.	Doxycycline for 21–28 days, twice daily 100 mg, or once daily 200 mg. Amoxicillin for 21–28 days, 3 times daily 500 mg. Cefuroxime axetil for 21–28 days, twice daily 500 mg.	1.Doxycycline for 28 days, twice daily 100 mg, or once daily 200 mg.
Second-choice treatment			1. Amoxicillin for 21–28 days, 500 mg 3 times daily. 2. Ceftriaxone for 28 days, once daily 2 g intravenously.

Table 6. Treatment of various forms of neuroborreliosis according to quidelines of international societies

	PTEiLChZ [10]	IDSA/ANN/ACR [9]	NICE [8]	SEIMC/SEN/SEI/SEIP/SER/AEDV [12]
First-choice treatment	Meningitis or radiculopathy: 1.Doxycycline for 14–21 days, twice daily 100 mg, or once daily 200 mg. 2.Cefotaxime for 14–21 days, 2 g intravenously 3 times daily. 3.Ceftriaxone for 14–21 days, once daily 2 g intravenously. Cranial nerve paralysis: 1.Doxycycline for 14–21 days, twice daily 100 mg, or once daily 200 mg.	Meningitis or radiculopathy: 1.Doxycycline for 14–21 days, twice daily at 100 mg, or once daily at 200 mg. 2.Ceftriaxone for 14–21 days, once daily 2 g intravenously. Cranial nerve paralysis: 1.Doxycycline for 14–21 days, twice daily at a dose of 100 mg or, once daily 200 mg.	Central nervous system symptoms: 1. Ceftriaxone for 21 days, once daily 2 g intravenously Symptoms from the peripheral nervous system or cranial nerves: 1. Doxycycline for 21 days, twice daily 100 mg or once daily 200 mg.	Early neuroborreliosis: 1. Doxycycline for 14–28 days, twice daily 100 mg, or once daily at 200 mg. 2. Cefotaxime for 14–28 days, 3 times daily 2 g intravenously. 3. Ceftriaxone for 14–28 days, once daily 2 g intravenously. 4. Doxycycline for 14–28 days, twice daily 100 mg, or once daily 200 mg. Late neuroborreliosis: 1. Doxycycline for 14–21 days, twice daily at a dose of 100 mg, or once daily 200 mg. 2. Ceftriaxone for 14–21 days, once daily 2 g intravenously.

recommend doxycycline for 4 weeks as first-line treatment. This can be followed by oral amoxicillin or intravenous ceftriaxone for 28 days [8].

Neuroborreliosis. A broad term that encompasses nervous system involvement in the course of Lyme Lyme disease. Neuroborreliosis occurs in the vast majority of early forms appearing up to several months after infection. Migratory erythema co-occurs in about 40% of patients. Typical clinical conditions in early neuroborreliosis are meningitis, cranial nerve palsy and spinal roots [24]. Late neuroborreliosis can manifest as inflammation of the brain and spinal cord, with spastic symptoms, mobility and micturition disorders [25].

The most common set of symptoms are the Garin, Bujadoux and Bannwarth syndrome, which consists of meningitis, cranial nerve palsy and root syndrome [26]. When cranial nerves are involved, all of them – with the exception of the olfactory nerve – may be paralyzed. Most often, the facial nerve is paralyzed unilaterally and somewhat less often bilaterally. The symptoms of paralysis usually resolve within 8 weeks, [27, 28]. When the central nervous system is involved, and causes other than Lyme disease are

excluded, the presence of intrathecal synthesis of specific antibodies is required and the demonstration of pleocytosis in the cerebrospinal fluid is helpful. On the other hand, for symptoms from the peripheral nervous system after excluding other causes, the presence of specific antibodies in serum is required [24,29]. Confirmed neuroborreliosis requires antibiotic treatment, depending on its clinical form (Tab. 6).

For cranial nerve palsy, doxycycline is usually recommended for 14–21 days [8, 9, 10]. Meningitis most commonly requires doxycycline or ceftriaxone intravenously for 14–21 days [8,9,10]. In some cases, penicillin G can be used as 2nd-line treatment [8, 10].

PROPHYLAXIS

Specific prophylaxis. IDSA, AAN and ACR guidelines recommend that multiple tick bites in people outside endemic areas be treated with a single dose of doxycycline 200 mg orally within 72 hours of tick exposure [9, 30]. An open-label, randomized, controlled trial found that patients

administered a single dose of 200 mg of doxycycline within 72 hours after removing a tick from their skin, had a 67% lower risk of contracting Lyme disease compared to patients who did not take the antibiotic [31]. In contrast, a meta-analysis of 4 studies showed that a single dose of doxycycline within 72 hours protects against Lyme disease in 87% of cases [32].

Currently, there are no registered vaccines to protect against contracting Lyme disease. Research is being conducted on proteins produced by the Borrelia spirochetes which are expected to help in the future development of vaccines [33]. The difficulty in developing a good vaccine is the diversity of Borrelia strains in different regions of the world, making it necessary for vaccines to have a broad list of antigens on which to base further immune action [34]. VLA15 is a vaccine based on the recombinant outer surface protein (OspA) which, by its promising results in mice, may in the future present a real chance in the fight against Lyme disease in humans. Currently, this vaccine is in clinical trials with humans [35]. Another vaccine that also offers hope after its optimistic results on mice is the mRNA vaccine encoding the OspA protein. This has shown a large immune response after just one administration, and may be the subject of human trials in the near future [36].

Non-specific prophylaxis. Individuals who have increased exposure to ticks can themselves influence risk reduction by following certain rules. If there is no way to avoid situations of increased exposure to ticks, it is advisable to wear light-coloured clothing that covers exposed areas. It is also recommended to use repellents with permethrin, icardin, diethyl-meta-toluamide (DEET) and eucalyptus oil. Another important element of prophylaxis is to carefully inspect the skin after returning from areas where there are increased numbers of ticks. If a tick is found on the surface of the skin, it is recommended that it be removed as soon as possible by using tweezers. Lubricating with greasy creams, burning or squeezing the tick is not recommended as this increases the risk of infection. The site after tick removal should be disinfected [9, 37].

Testing ticks for Borrelia spirochete infection is also not recommended. A positive tick infection result is not conclusive of infection in a person who has been bitten. Tick testing cannot have a binding effect on the decision to treat Lyme disease, nor does it have diagnostic significance [38].

SUMMARY

Advances regarding the understanding of the immunological basis of the infection, as well as the expansion and standardization of diagnostics, have a direct impact on the quality and rationality of treatment. The current study has collected the latest information and guidelines of societies that summarize the most recent developments and standards evolved for the treatment of Lyme disease.

The basis of Lyme disease therapy is antibiotic therapy which, as a causal treatment, undoubtedly brings many benefits. The choice of antibiotic and the duration of its use depends on the clinical manifestation of Lyme borreliosis. Summarizing the various guidelines, slight differences can be noted in the choice of antibiotic and duration of its use.

The right choice of antibiotic and the length of its use allows for a cure in very many cases, although doctors need to be aware of when antibiotic therapy should be used, and when only detailed observation of the tick bite site and the patient's symptoms is sufficient. Each patient should be treated individually and observed for worrisome symptoms. In cases that require antibiotic therapy, the patient should be ordered to take specific antibiotics immediately. However, it is worth noting that current trends in the guidelines limit the situations in which antibiotic therapy is necessary and reduce its duration. Public concern about tick bites can lead to a trend of over-prescribing antibiotic therapy, which has negative consequences for the environment, as well as the person who receives it. Overuse of antibiotics leads to increasing antibiotic resistance among pathogens, and often adversely affects the intestinal microflora, causing adverse reactions to various antibiotics.

In the prevention of Lyme disease, attention continues to be paid to adherence to the recommendations of dressing while in environments with an increased risk of infection, the use of repellents and observation of the site after a tick bite.

Research is being conducted on the development of vaccines that in the future may form the basis of the fight to reduce the occurrence of Lyme disease. Promising preliminary results indicate the need to expand research on new preparations that may form the basis of prevention in the near future.

REFERENCES

- 1. Stanek G, Wormser GP, Gray J, et al. Lyme borreliosis. Lancet. 2012 Feb 4;379(9814):461–73. doi:10.1016/S0140-6736(11)60103-7. Epub 2011 Sep 6. PMID: 21903253.
- Stanek G, Strle F. Lyme borreliosis-from tick bite to diagnosis and treatment. FEMS Microbiol Rev. 2018 May 1;42(3):233–258. doi:10.1093/ femsre/fux047. PMID: 29893904.
- 3. Eisen L. Pathogen transmission in relation to duration of attachment by Ixodes scapularis ticks. Ticks Tick Borne Dis. 2018 Mar;9(3):535–542. doi:10.1016/j.ttbdis.2018.01.002. Epub 2018 Jan 31. PMID: 29398603; PMCID: PMC5857464.
- 4. Hansford KM, Fonville M, Gillingham EL, et al. Ticks and Borrelia in urban and peri-urban green space habitats in a city in southern England. Ticks Tick Borne Dis. 2017 Mar;8(3):353–361. doi:10.1016/j. ttbdis.2016.12.009. Epub 2016 Dec 21. PMID: 28089123.
- 5. Steere AC, Strle F, Wormser GP, et al. Lyme borreliosis. Nat Rev Dis Primers. 2016 Dec 15;2:16090. doi:10.1038/nrdp.2016.90. Erratum in: Nat Rev Dis Primers. 2017 Aug 03;3:17062. PMID: 27976670; PMCID: PMC5539539.
- 6. Cardenas-de la Garza JA, De la Cruz-Valadez E, Ocampo-Candiani J, et al. Clinical spectrum of Lyme disease. Eur J Clin Microbiol Infect Dis. 2019 Feb;38(2):201–208. doi:10.1007/s10096-018-3417-1. Epub 2018 Nov 19. PMID: 30456435.
- 7. Guérin M, Shawky M, Zedan A, et al. Lyme borreliosis diagnosis: state of the art of improvements and innovations. BMC Microbiol. 2023 Aug 1;23(1):204. doi:10.1186/s12866-023-02935-5. PMID:37528399; PMCID: PMC10392007.
- 8. Rayment C, O'Flynn N. Diagnosis and management of patients with Lyme disease: NICE guideline. Br J Gen Pract. 2018 Nov;68(676):546–547. doi:10.3399/bjgp18X699713. PMID: 30361320; PMCID: PMC6193774.
- 9.Lantos PM, Rumbaugh J, Bockenstedt LK, et al. Clinical Practice Guidelines by the Infectious Diseases Society of America, American Academy of Neurology, and American College of Rheumatology: 2020 Guidelines for the Prevention, Diagnosis, and Treatment of Lyme Disease. Neurology. 2021 Feb 9;96(6):262–273. doi:10.1212/WNL.0000000000011151. Epub 2020 Nov 30. Erratum in: Neurology. 2021 Feb 9;96(6):296. PMID: 33257476.
- Moniuszko-Malinowska A, Pancewicz S, Czupryna P, et al. Recommendations for the diagnosis and treatment of Lyme borreliosis of the Polish Society of Epidemiologists and Infectious Disease Physicians. Przegl Epidemiol. 2023;77(3):261–278. doi:10.32394/pe.77.25. PMID: 38328896.
- 11. Stupica D, Collinet-Adler S, Blagus R, et al. Treatment of erythema migrans with doxycycline for 7 days versus 14 days in Slovenia: a

- randomised open-label non-inferiority trial. Lancet Infect Dis. 2023 Mar;23(3):371–379. doi:10.1016/S1473-3099(22)00528-X. Epub 2022 Oct 6. PMID: 36209759.
- 12. Oteo JA, Corominas H, Escudero R, et al. Executive summary of the consensus statement of the Spanish Society of Infectious Diseases and Clinical Microbiology (SEIMC), Spanish Society of Neurology (SEN), Spanish Society of Immunology (SEI), Spanish Society of Pediatric Infectology (SEIP), Spanish Society of Rheumatology (SER), and Spanish Academy of Dermatology and Venereology (AEDV), on the diagnosis, treatment and prevention of Lyme borreliosis. Enferm Infecc Microbiol Clin (Engl Ed). 2023 Jan;41(1):40–45. doi:10.1016/j.eimce.2022.11.011. PMID: 36621247.
- Eldin C, Hansmann Y. Erythema migrans: Lyme disease does not need prolonged therapy. Lancet Infect Dis. 2023 Mar;23(3):271–272. doi:10.1016/S1473-3099(22)00581-3. Epub 2022 Oct 6. PMID: 36209760.
- 14. Yang J, Wen S, Kong J, et al. Forty Years of Evidence on the Efficacy and Safety of Oral and Injectable Antibiotics for Treating Lyme Disease of Adults and Children: A Network Meta-Analysis. Microbiol Spectr. 2021 Dec 22;9(3):e0076121. doi:10.1128/Spectrum.00761-21. Epub 2021 Nov 10. PMID: 34756070; PMCID: PMC8579938.
- 15. Maraspin V, Ogrinc K, Ružić-Sabljić E, et al. Isolation of Borrelia burgdorferi sensu lato from blood of adult patients with borrelial lymphocytoma, Lyme neuroborreliosis, Lyme arthritis and acrodermatitis chronica atrophicans. Infection. 2011 Feb;39(1):35–40. doi:10.1007/s15010-010-0062-8. Epub 2010 Dec 10. PMID: 21153429.
- 16. Maraspin V, Nahtigal Klevišar M, Ružić-Sabljić E, et al. Borrelial Lymphocytoma in Adult Patients. Clin Infect Dis. 2016 Oct 1;63(7):914–21. doi:10.1093/cid/ciw417. Epub 2016 Jun 21. PMID: 27334446.
- Arvikar SL, Steere AC. Lyme Arthritis. Infect Dis Clin North Am. 2022 Sep;36(3):563–577. doi:10.1016/j.idc.2022.03.006. PMID: 36116835; PMCID: PMC9533683.
- 18. Lochhead RB, Strle K, Arvikar SL, et al. Lyme arthritis: linking infection, inflammation and autoimmunity. Nat Rev Rheumatol. 2021 Aug;17(8):449–461. doi:10.1038/s41584-021-00648-5. Epub 2021 Jul 5. PMID: 34226730; PMCID: PMC9488587.
- 19. Kwit NA, Nelson CA, Max R, et al. Risk Factors for Clinician-Diagnosed Lyme Arthritis, Facial Palsy, Carditis, and Meningitis in Patients From High-Incidence States. Open Forum Infect Dis. 2017 Nov 18;5(1):ofx254. doi:10.1093/ofid/ofx254. PMID: 29326960; PMCID: PMC5757643.
- 20. Radesich C, Del Mestre E, Medo K, et al. Lyme Carditis: From Pathophysiology to Clinical Management. Pathogens. 2022 May 15;11(5):582. doi:10.3390/pathogens11050582. PMID: 35631104; PMCID: PMC9145515.
- 21. Momčilović S, Jovanović A. Lyme carditis and supraventricular arrhythmias: potential pathophysiological mechanisms. Pol Arch Intern Med. 2022 May 30;132(5):16265. doi:10.20452/pamw.16265. Epub 2022 May 30. PMID: 35635401.
- 22. Gade A, Matin T, Rubenstein R, et al. Acrodermatitis Chronica Atrophicans. 2023 Jan 2. In: StatPearls [Internet]. Treasure Island (FL): StatPearls Publishing; 2024 Jan-. PMID: 33085436.
- 23. Lenormand C, Jaulhac B, Debarbieux S, et al. Expanding the clinicopathological spectrum of late cutaneous Lyme borreliosis (acrodermatitis chronica atrophicans [ACA]): A prospective study of 20 culture- and/or polymerase chain reaction (PCR)-documented cases. J Am Acad Dermatol. 2016 Apr;74(4):685–92. doi:10.1016/j. jaad.2015.10.046. Epub 2016 Jan 9. PMID: 26781226.
- 24. Rauer S, Kastenbauer S, Hofmann H, et al. Guidelines for diagnosis and treatment in neurology Lyme neuroborreliosis. Ger Med Sci.

- 2020 Feb 27;18:Doc03. doi:10.3205/000279. PMID: 32341686; PMCID: PMC7174852.
- 25. Koedel U, Fingerle V, Pfister HW. Lyme neuroborreliosis-epidemiology, diagnosis and management. Nat Rev Neurol. 2015 Aug;11(8):446–56. doi:10.1038/nrneurol.2015.121. Epub 2015 Jul 28. PMID: 26215621.
- Halperin JJ, Eikeland R, Branda JA, et al. Lyme neuroborreliosis: known knowns, known unknowns. Brain. 2022 Aug 27;145(8):2635–2647. doi:10.1093/brain/awac206. PMID: 35848861.
- 27. Marques A, Okpali G, Liepshutz K, et al. Characteristics and outcome of facial nerve palsy from Lyme neuroborreliosis in the United States. Ann Clin Transl Neurol. 2022 Jan;9(1):41–49. doi:10.1002/acn3.51488. Epub 2022 Jan 22. PMID: 35064770; PMCID: PMC8791801.
- 28. Moniuszko-Malinowska A, Guziejko K, Czarnowska A, et al. Assessment of anti-HSV antibodies in patients with facial palsy in the course of neuroborreliosis. Int J Clin Pract. 2021 Mar;75(3):e13749. doi:10.1111/ ijcp.13749. Epub 2020 Nov 9. PMID: 33128311.
- Halperin JJ. Lyme neuroborreliosis. Curr Opin Infect Dis. 2019 Jun;32(3):259–264. doi:10.1097/QCO.0000000000000545. PMID: 30921086
- 30. Zhou G, Xu X, Zhang Y, et al. Antibiotic prophylaxis for prevention against Lyme disease following tick bite: an updated systematic review and meta-analysis. BMC Infect Dis. 2021 Nov 8;21(1):1141. doi:10.1186/s12879-021-06837-7. PMID: 34749665; PMCID: PMC8573889.
- 31. Harms MG, Hofhuis A, Sprong H, et al. A single dose of doxycycline after an ixodes ricinus tick bite to prevent Lyme borreliosis: An openlabel randomized controlled trial. J Infect. 2021 Jan;82(1):98–104. doi:10.1016/j.jinf.2020.06.032. Epub 2020 Jun 18. PMID: 32565073.
- 32. Wormser GP, Warshafsky S, Visintainer P. Aggregation of data from 4 clinical studies demonstrating efficacy of single-dose doxycycline postexposure for prevention of the spirochetal infections: Lyme disease, syphilis, and tick-borne relapsing fever. Diagn Microbiol Infect Dis. 2021 Apr;99(4):115293. doi:10.1016/j.diagmicrobio.2020.115293. Epub 2020 Dec 13. PMID: 33360515.
- Gomes-Solecki M, Arnaboldi PM, Backenson PB, et al. Protective Immunity and New Vaccines for Lyme Disease. Clin Infect Dis. 2020 Apr 10;70(8):1768–1773. doi:10.1093/cid/ciz872. PMID: 31620776; PMCID: PMC7155782.
- 34. Bobe JR, Jutras BL, Horn EJ, et al. Recent Progress in Lyme Disease and Remaining Challenges. Front Med (Lausanne). 2021 Aug 18;8:666554. doi:10.3389/fmed.2021.666554. PMID: 34485323; PMCID: PMC8416313.
- 35. Hajdusek O, Perner J. VLA15, a new global Lyme disease vaccine undergoes clinical trials. Lancet Infect Dis. 2023 Oct;23(10):1105–1106. doi:10.1016/S1473-3099(23)00312-2. Epub 2023 Jul 4. PMID: 37419127.
- 36. Pine M, Arora G, Hart TM, et al. Development of an mRNA-lipid nanoparticle vaccine against Lyme disease. Mol Ther. 2023 Sep 6;31(9):2702–2714. doi:10.1016/j.ymthe.2023.07.022. Epub 2023 Aug 2. PMID: 37533256; PMCID: PMCI0492027.
- 37. Figoni J, Chirouze C, Hansmann Y, et al. Lyme borreliosis and other tick-borne diseases. Guidelines from the French Scientific Societies (I): prevention, epidemiology, diagnosis. Med Mal Infect. 2019 Aug;49(5):318–334. doi:10.1016/j.medmal.2019.04.381. Epub 2019 May 13. PMID: 31097370.
- 38. Hofhuis A, van de Kassteele J, Sprong H, et al. Predicting the risk of Lyme borreliosis after a tick bite, using a structural equation model. PLoS One. 2017 Jul 24;12(7):e0181807. doi:10.1371/journal.pone.0181807. PMID: 28742149; PMCID: PMC5524385.